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Ref. No Function Code Chinese Description Part Name eqd. No.
1 [KA201010000-2C R FRAME COMP. 1
2 KA00172001A EAT CONNECTING ROD 2
3 |KA00172001A-1 JEFF WASHER, CONNEECTING ~ROD 4
4 |KA00172001A-2 HEHATE BUSH, CONNECTING ROD 8
5  [KA101330030 RS TR HANDLE BAR, REVERSE 1
6 KA003380000 FIRYA T E COVER LEVER 1
7 |KA101330030-3 TRITFH HANDLE BAR, BRAKE 1
8 KA003400000 RS T W& COVER REVERSE LEVER 1
9  |KA106220000-1 HIREES CABLE COMP.THROTTLE 1
10  [KA106210000-2 TR CABLE COMP.PARKING BRAKE 1
11 |KA106230000 [EI=EY CABLE COMP .REMERSE 1
12 |GB/T882-86 BAYRY S PIN 2
13 |KA106220100-1 L BRACKET 2
14  |GB/T91-86 TP 1.6X16 PIN 1.6><16 2
15  [KA203080000-2 TR COVER.SWITCH 1
16  |KA203080100-2 E- L SIPS ENGINE STOP BUTTON 1
17 |KA203080200-2 NIBIPS SWITCH COMP., H/L LIGHT 1
18  [KA203080300-2 LIPS HORN BUTTON 1
19  [KA203080400-2 il B S SWITCH COMP., HEAD LIGHT 1
20  |KA004010000 KB KEY SET-IGNITION SWITCH COMP. 1
21 |KA204100000 RIT 21 HEAD LAMP ASSY. 2
22 |KA003330000 JHIEAS AR FOOT PLATE.RUBBER 4
23 |KA003330100 JHIEEAR BT BOLT, FOOT PLATE.RUBBER 8
24 |KA003330200 A BB 2R WASHER, FOOT PLATE. RUBBER 8
25  |KA003330300 JHIEE AR A R BE NUT, FOOT PLATE. RUBBER 8
26 |6B5787-86 NATEEIERE M8 X 16 BOLT, FLANGE M8><16 8
27  |KA204180000 i\ HORN 1
28 |GB6187-86 INFRTR S B R BN NUT FLANGE M8 2
29 |GB/T818-85 T ALK IRETME X 16 BOLT,M6><16 4
30 |GB6187-86 NAITEE F S REME NUT FLANGE M6 3
31 |KA204280000 AR FLASH INSTRUMENT 1
32 |KA204260000 MR FUEL METER 1
33 |KA004150000 HJER SPEEDOMETER 1
34 |KA204230000 (T, epaydl MAIN BEAM 1
35 [KA204240000 P EFRRAT LIGHTING SWITCH 1
36 |KA204210000 iR DIRECTION INDICATORS 2
37  |KA204220000 SUFRRAT HAZZARD WARNING DEVICES 1
38 |KA204290000 R DIODE 1
39 |GB5787-86 NI IERME>< 16 BOLT, FLANGE M6><16 1
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Ref. No Function Code Chinese Description Part Name eqd. No.
1 |KA003020000 AR ) SRR R COVER STEERING COMP. 1
2 |6B5787-86 AN EIEREME X 12 BOLT, FLANGE M6><12 3
3 |KA003310000 05 )4k STEERING COMP. 1
4 [KA10171001A pulpE STEERING  SHAFT 1
5  |KA101021000 LY AN ES BUSH.STEERING SHAFT 2
6 |GB/T95-85 PR D20 WASHER 220 1
7  |6B/T894-86 b FH 1 CIRCLIP 220 1
8  |GB5787-86 NIV E BN X 25 BOLT, FLANGE M8><25 6
9  [KA006010400-2 EADPSE SEEERING  KNUCKLE 1
10  |KA10601011A A )4 STEERING GEAR 1
11 |KA006010300 Bl it DUST COVER. R. BALL JOINT 1
12 |KA106010300 Bz 1 DUST COVER. L BALL JOINT 1
13 |KAD0153001A A5 1) 2 ] 5 B STEERING GEAR BRACKET 2
14  |6B6187-86 NFRIE S A BUE BN NUT FLANGE M8 8
15  |KA10601111A ERAT R SK ROD END 2
16  |KA10601051A-1 oy AIEBAT TIE ROD 2
17 |KA006010240 JIm STEERING BALL JOINT 2
18  |KA10601121A FRAV 22 SLEEVE 2
19 |KA003320000 T RIRE PUSH ROD, MASTER 1
20  |KA003320000-1 R Es RUBBER, PAD 1
21 |6B5787-86 NV IEMME X 16 BOLT, FLANGE M5><16 4
22 |GB6187-86 INFITE EBUE RIS NUT FLANGE M5 4
23 |KA00115001A AT R AL PEDAL  COMP. , THROTTLE 1
24 |KA00116001A e PEDAL COMP., BRAKE 1
25  |KA001820030 ST R SPRING, THROTTLE PEDAL 1
26 |KA001810030 I EEAT % SPRING, BRAKE PEDAL 1
27  |KA101024000 BBk A COLLAR, PEDAL 4
28 |53391-BCA0-0000-0C FIZERSATUERE M8 X 221 BOLT M8><221 1
29  |53393-BCA0-0000-0C AT M8 X 145 BOLT M8><145 1
30 |GB5787-86 INFITRE IR M8 X 35 BOLT, FLANGE M8><35 2
31  |KA101350000 LES TS R BRACKET, CYLINDER ASSY, 1
32 |GB5787-86 INATEEIERE M8 X 40 BOLT, FLANGE M8><40 2
33 [GB6170-86 INSHBEBENS NUTM8 2
34  |KA004010100 97 15 % GUARD AGAINST THEFT LOCK 1
35 |GB/T70-86 P T AR IBARMB X 16 BOLT, HEX IN M5><16 2
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Ref. No Function Code Chinese Description Part Name eqd. No.
1 |KA201020000 A RS AT S RIGHT BRUSH GUARD BAR ,MAIN 1
2 |KA201020100 S ARAT S LEFT BRUSH GUARD BAR ,MAIN 1
3 |KA101080000 HIA LEFT BRUSH GUARD BAR ,MAIN 1
4 |KA101110000 PRAFFF BRUSH GUARD BAR ,RR 2
5  |KA101070000 PRBSAT AT BRUSH GUARD BAR ,CENTER 1
6 KA204250200 e RIGHT REARVIEW MIRROR 1
7 |KA204250100 R LEFT REARVIEW MIRROR 1
8  [KA003060000 B kT4 £ (232) BUSH, BRUSH GUARD BAR (232) 2
9  |KAD03070000 B4 FF4) £ (@ 25) BUSH, BRUSH GUARD BAR (25) 6
10 |GB5787-86 INFRVESIERE MBX 50 BOLT FLANGE M8><50 6
11 [50199-BCA0-0000-0C R34 R-WASHER 20
12 |GB6187-86 NS BBUEERE (M8) LOCK NUT FLANGE (M8) 6
13 |GB5787-86 ANAIZEIRRE M8 X 55 BOLT FLANGE M8><55 8
14  |GB6187-86 SRS A BUERE (M10) LOCK NUT FLANGE (M10) 2
15  |KA204160100 ST kT FORWARD LEFT TURNING LIGHT 1
16 |KA204170100 T R kT FORWARD RIGHT TURNING LIGHT 1
17  |6GB/T93-87 k10 SPRING WASHER 2
18  [GB6170-86 INFIEEEM10><1.25 NUT (M10><1.25) 2
F-04
4 Tyt P TR e R $ht
Ref. No Function Code Chinese Description Part Name eqd. No.
KA00603001A S REL KNUCKLE SUPPORT, RH 1
KA00602001A iR KNUCKLE SUPPORT, LH 1
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3 |KA00631001B VS A ABSORBER ASSY. FR. 2
4 |GB5787-86 INFREEZBERE M10X40X 1. 25 BOLT FLANGE M10><40><1.25 4
5 |GB6187-86 NAEE B BERE (MLOX L. 25) LOCK NUT FLANGE M10><1.25 16
6  |KA10117001A-1 R L SUSPENSION ARM COMP, UPPER 2
7  |cB6187-86 NFITE A UERE M LOCK NUT FLANGE M8 2
8  |KA101023000 AR e oAt BUSH, ARM ASSY., UPPER 4
9  |KA101010300 R R AOE SPACER, CENTER 2
10  [51191-BCA0-0000-0C R e RS M8 X105 BOLT M8><105 2
11 |GB/T91-86 TF 41, 6X 30 PIN 1.6>30 4
12 |6B6178-86 NFITREERIMI2 X 1. 25 NUT M12><1.25 4
13 |GB/T93-87 k2 SPRING WASHER 12 4
14 |KA001590030 (2 SPACER, BALL HEAD 4
15  |KA003340000 B B b RUBBER DUST COVER 4
16  |KA105310100-2 GRS DISC, FR.BRAKE 2
17  |GB5783-2000 AN A SIEREME X 12 BOLT M6><12 12
18  |KAD05440000 i 47X 25-7 DUST SEAL 47>25-7 2
19 |KA005520000 BiK 6204 BEARING 6204 2
20  |44901-BCA0-0000-0C AR e ARIBAE M10 BOLT, TIRE M10 8
21 |KA005040030 [IETE: HUB, FR. WHEEL 2
22 [96100-62030 Bi& 6203 BEARING 6203 2
23 |91202-BCA0-0000 whidt 42X27-7.3 DUST SEAL 42><27-7.3 2
24 |KA205030000 EAEHR21” XT77 -107 TIRE, FR. 21”7 X7” -10" 2
25  |KA005010000 AT AR RIM, FR. 2
26  |KA005030100 Sl INTAKE, TIRE 2
27 |KA005030200 SR CAP,TIRE INTAKE 2
28 |44301-BCA0-0000-0C AT SPACER, FR. HUB 2
29 |GB6178-86 ANAFFRIEEIMI4 X 1. 5 NUT M14><1.5 2
30 |GB/T91-86 T 4452, 5X 30 PIN 2.5>30 2
31  |KA003350000 Ji fe i CAP, FR. WHEEL 2
32 |KA10118001A R Bk SUSPENSION ARM COMP, LOWER 2
33 |51291-BCA0-0000-0C TR R M10X 80 BOLT M10><80 4
34 |KA101022000 TR R E BUSH, SUSPENSION ARM LOWER 8
35 |KA001670030 TEEEPILE DUST CAP, SUSPENSION LOWER 8
36 |KA003410000 0FIPE ®20X ©2.5 RUBBER RING ®20X ®2.5 8

F-05
75 Tyhehs L EXS YR Kt
Ref. No Function Code Chinese Description Part Name eqd. No
1 |KAD0119001A JE AL REAR SWING ARM COMP. 1
2 |KA101010100 BALES RUBBER BUSH, SWING ARM 2
3 |KA00632001B Jo IR ABSORBER ASSY. RR. 2
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4 |KA101020000 TEHERENE BUSH, REAR SWING ARM 4
5  |KA101010400 Ji FREWIEE EREROE SPACER, CENTER 2
6  |KA105310200-2 Ji IR A 2 DISC, RR. BRAKE 1
7 |KA005060030 Je kel AXLE COMP., RR. 1
8  |KA005220030 Jii B REAR SPROCKET 1
9 KA00164001A T A COVER DISC, RR. BRAKE 1
10  [KA00163001A Je e COVER REAR SPROCKET 1
11 |KAD05430000 whd 50X 34-7 DUST SEAL 50><34-7 2
12 |KA005070030 Jii fe R e HOUSING COMP, RR.AXLE BRG 2
13 |KA005530000 bk 6206 RZ BEARING 6206 RZ 2
14 |KAD05420000 28 x 42—7 DUST SEAL 42><28-7.3 2
15  |KAD01570030 Ji Fe R BEARING BASE 2
16 |KA005050030 LI HUB, RR.AXLE 2
17 |KA205040000 BN 22X 11-10 TIRE, RR.22X11-10 2
18  |KA005030200 SR CAP,TIRE INTAKE 2
19 |KA005030100 ST INTAKE, TIRE 2
20  |KA001580030 Ji5 FE e HOLDER, RR.WHEEL CAP 2
21 |94110-17B01-0C i (916) FLAT WASHER( 216.5) 2
22 |KA003350000 Ji fe i CAP, RR.WHEEL 2
23 |KA003030000 Fijth s COVER, BATTERY 1
24 |KA004070000 i BATTERY 1
25  |KA003360000 bR CUSHION, BATTERY 1
26 |KA001600030 B HLH R A PRESSURE PLATE, BATTERY 1
27  |KA001230030 & it g AT SHORT ROD, BATTERY 1
28 |GB6187-86 NFITE B BUERE M6 LOCK NUT FLANGE M6 2
29  |KA001220030 F it KA AT LONG ROD, BATTERY 1

4

30 |GB5787-86

INFRIE SRR M10X40

BOLT FLANGE M10><40

31 |GB6187-86 SNATE B BUERE M10 LOCK NUT FLANGE M10 12
32 |GB5787-86 INFATE IR M8 X 25 BOLT FLANGE M8><20 4
33 |GB6187-86 INFVE S BB EE M8 LOCK NUT FLANGE M8 14
34 |6B5787-86 ANATEEIEMME X 16 BOLT FLANGE M8><16 6
35 |GB5787-86 INATELIERE M8 X 35 BOLT FLANGE M8><35 4
36 |GB5787-86 INFITRCEIERE M8 X 40 BOLT FLANGE M8><40 3
37  |44901-BCA0-0000-0C FEARAS B IEAE (M10) BOLT, TIRE (M10) 8
38  |KA005020000 JamiREe10-8 RIM, REAR 2
39 [GB6178-86 AN TFREIRRIMI6 X 1. 5 NUT M16><1.5 2
40 |GB/T91-86 FFEI443. 2X 32 PIN3.2><32 2
41  |GB5787-86 ANATEEIERE M8 X 45 BOLT FLANGE M8><40 3
42 |KA004140100 TR T ROTOR SPEED SENSOR 1
43 |KA004140200 HE A ET STATOR SPEED SENSOR 1
44 |KA005230000 B4 10A DRIVE CHAIN 2
45 WiLFTE d8X b 1245 WASHER ¢8x¢12x4.5 3
46 |GB/T97-87 NFH D8 FLAT WASHER 28 3
47  |GB/T93-87 Rt WASHER ,SPRTNG 28 3
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Ref. No Function Code Chinese Description Part Name eqd. No.
1 |KA201130000 JE it AR AL CARRTER COMP., REAR 1
2 |KA101140000 Eit/ES % SUPPORTER, CARRIER 2
3 [KA003070000 Bi 4141 % (2 25) BUSH, BRUSH GUARD BAR (@25) 2
4 |KA204110000 Ji BT TAIL LAVP ASSY. 2
5 KA204160200 Jig e kT BEHIND LEFT TURNING LIGHT 1
6  |KA204170200 AR AT BEHIND RIGHT TURNING LIGHT 1
7 |KA002030100 IR I COVER, AIR CLEANER 1
8  |KA002030000 IR CASE COMP.,AIR CLEANER 1
9 KA002030100 o] ELEMENT, AIR CLEANER 1
10  |KA002030100 TIER M TRAP COMP, AIR CLEANER 1
11 |KA202060000 A TANK, COMP. FUEL 1
12 |KA002060100 AR CAP, COMP. FUEL TANK 1
13 |KA003220000 SIE TUBE_COMP . VACUUM 1
14 |KAD02070000 1500 CHECK VALVE 1
15  |KA003370000 AR R RUBBER RING 4
16 |KA004180000 A AR A FUEL SENSOR 1
17 |KAD02080000 LIPS COCK, FUEL ASSY. 1
18  |KA001870050 R CIRCLIP, AIR PIPE 2
19 |GB5787-86 INFITRE IR M8 X 55 BOLT FLANGE M8><55 2
20  |KA002090000 e FILTER 1
21 |KA001860050 R CIRCLIP, FUEL TUBE 4
22 |KA003230000 S TUBE COMP.VACUUM 1
23 |KA001850050 LR T TUBE SPRING | 2
24 |KA003210100 T TUBE COMP.FUEL. | 1
25  |KA003210200 MAEFTT TUBE COMP.FUEL.II 1
26 |KA001830050 {4 T T TUBE SPRING 11 1
27  |KA107010100-2 A R RIGHT SEAT ASSY 1
28  |KA107010200-2 i JRE LEFT SEAT ASSY 1
29  |KA107080000-1 iR BELT.SAFETY 1
30 |KA107080100-1 PRBS T P BOLT BELT.SAFETY 5
31  |KA20705001A L RAIL SET.SEAT 2
32 [6B5787-86 ANAECEIRRE M8 X 25 BOLT FLANGE M8><25 4
33 |GB6187-86 NVE S A BUEEE M8 LOCK NUT FLANGE M8 12
34 |6B6187-86 ANATEE B BUBEE M6 LOCK NUT FLANGE M6 10
35 |GB845-85 A IIE4TST3. 8 X 12 BOLT ST3.8><12 2
36 |GB5787-86 ANAEIERE M8 X 16 BOLT FLANGE M8><16 8
37 |6B5787-86 NATEEIERE M6><30 BOLT FLANGE M6><30 4
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38 |GB/T95-87 i b6 FLAT WASHER @6 4
39  |17519-BCA0-0000-0C ZRAE COLLAR, INNER 4
40  |KA204200000 Jig FRLRUT REAR REGISTRATION PLATE LAMP 1
41  |GB6170-86 N AR BIML0 NUTM10 2
42 |6B/T93-87 P10 WASHER ,SPRTNG 210 2

F-07
J7hy | ThRgig L&YY LS Kt
Ref. No |Function Code Chinese Description Part Name eqd. No.
1 |KA20120001A Ja R AL SWING ARM COP., TOP 1
2 KA001740030 A R UPPER PRESSURE PLATE, ENGINE HANGER| 1
3 |KA001730030 A TR MOUNTING PLATE, ENGINE HANGER 1
4 |KA00119011A-1 AT TOW BALL 1 1
5  |KAD0119011A i AT T TOW BALLII 1
6  |KAD01550030 RN ES SPACER, ENGINE MOUNT LINK 1
7 |KA003370000 AR R RUBBER RING 4
8  |KA00151001A P A I E AR BRACKET, AIR CLEANER ASSY 1
9  |KAD01320030 AT LINK COMP, ENGINE MOUNT 1
10  |KA00162001A XS COVER, DRIVE SPROCKET 1
11 [KA204120000-2 T HS MAIN WIRE HARNESS 1
12 |KA204130000-1 LR SUB-WIRING HARNESS [ 1
13 |KAD04040000 R A RECTIFIER COMP, REGULATE 1
14 |KAD04080000 C.D. 1. fikas C.D.1.UNIT 1
15  |KA004050000 LBk A STARTING RELAY 1
16  |KAD0D4060000 F B RESISTOR 10W 10Q 1
17 |KAD0D4090000 R COIL COMP. IGNITION 1
18  |KA003010000 A a COVER, ELECTRIC BOX 1
19  |KA00131001A Ay BOX COMP, ELECTRIC 1
20 |GB/T818-85 78 3L IBETME X 16 BOLT M6><16 7
21  |GB/T93-87 6 WASHER ,SPRTNG 26 8
22 |6B6187-86 NVE L A BUEEE M6 LOCK NUT FLANGE M6 8
23 |GB6187-86 ANATEE BUEEE M10X 1. 25 LOCK NUT FLANGE M10 ><1.25 4
24 [52121-BCA0-0000-0C EES RS SPACER, ENGINE MOUNT 1
25  |52129-BCA0-0000-0C 2 M10X 191 BOLT M10><191 1
26  |GB/T818-85 S IRETMG X 25 BOLT M6><25 7
27 |GB5787-86 INFREEZBERE M12X60X 1. 25 BOLT FLANGE M12><60><1.25 2
28 |GB6187-86 NS AR (M12X 1. 25) LOCK NUT FLANGE M12 ><1.25 3
29 |GB5787-86 INFRIE L IERRNS X 45 BOLT FLANGE M8><45 2

Created with novaPDF Printer (www.novaPDF.com). Please register to remove this message.

7 of 19


http://www.novapdf.com

F-01

/
. N
¢
e
75 et LT HESLAARR Kt
Ref. No Function Code Chinese Description Part Name eqd. No.
30 |[GB6187-86 NREE A BUEEE M8 LOCK NUT FLANGE M8 2
31 |GB/T70-86 PN FAIEARM10 X 1. 25X 45 BOLT,HEX IN M10><1.25>45 2
32 |90293-BCA0-0000-0C JAHERE M12X 1. 25 NUT,ENGINE MOUNT LINK M12><1.25 1
33 |52155-BCA0-0000 ZErh Ay WASHER, BUFFER PAD 2
34 |KA003390000 T RSB R T BUFFER PAD, ENGINE MOUNT LINK 1
35  |52152-BCA0-0000-0C (A5 COLLAR, ENGINE MOUNT LINK 1
36 |GB5787-86 INFRIVESIERE M6 X 30 BOLT FLANGE M6><30 3
37 |GB/T95-87 T b6 FLAT WASHER @6 3
38  |17519-BCA0-0000-0C I COLLAR, INNER 3
39  |90191-BCA0-0001-0C AT 22 8K M10X 52 BOLT FLANGE M10><52 1
40  |50333-BCA0-0000 i IV RIS COLLAR, ENGINE MOUNTING LINK 1
41  |GB/T818-85 TS IEETME X 8 BOLT M5>8 2
42 |KA204130000-2 lLEERe ! SUB-WIRING HARNESS I 1
43 |KA204190000 J5 77 SR A% REAR REFLECTOR 2
F-08 w *
6 /
/ j /
o 04
17
Jrs | ThRgd L EXS YL Kt
Ref. No |Function Code Chinese Description Part Name eqd. No.
1 |24810-BCA0-0000 iR Af GEAR CASE , R 1
2 |24820-BCA0-0000 fe v AR GEAR CASE , L 1
3 |24840-BCA0-0000 ST COVER, GEAR SHITING YOKE 1
4 191001-60030-0000 A7k BEARING 6003 DDU 1
5  |24830-BCA0-0000 A LA COURTER GEAR SHAFT COMP . 1
6 [24832-BCA0-0000 KB BUSHING,DRIVE GEAR 1
7 |24831-BCA0-0000 XSV DRIVE GEAR 1
8  |24833-BCA0-0000 KB Vi e BB IR COLLAR, DRIVE GEAR 1
9 |24839-BCA0-0000 bES) RUBBER OIL SEAR 1
10 [91111-BCA0-0000 TRE Rl 7KHK 2820 NEEDLE BEARING 28><35>20 1
11 ]90191-BCA0-0000 IS AEMB X 40 BOLT, M8X40 3
12 |GB/T93-87 IS WASHER ,SPRTNG g8 3
13 [24838-BCA0-0000 SRR SPRING, GEAR SHIFTING YOKE 1
14 94510-12000-0E K3 CIRCLIP (¢ 12) 1
15 |24837-BCA0-0000 Hktidh X GEAR SHIFTING YOKE 1
16 [93600-06020-0B A REKIRETNG X 20 BOLT, M6X20 2
17 [94010-08B01-0A NF AU RE NUT HEX 8MM 3
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Ref. No [Function Code Chinese Description Part Name eqd. No.
1 |KA002010000-1 KA ENGINE ASSY 1
2 |KA202040000 HEASTH A R MUFFLER COMP. ,EX 1
3 |KA002040100 HEAE R GASKET,EX.PIPE 1
4 |KA001710030 HAEEENE RACK SUPPORT ,MUFFLER 1
5  |KA002050100 W JRVE S il CLAMP 1
6  |KA002050000 R BOOT,SIDE CASE 1
7 |KA202030000 s AIR CLEANR ASSY. 1
8  |KA002030100 IR R CIRCLIP COMP. 1
9  |KA002020000 Atk CARBURETOR ASSY 1
10  [KA00561001A [EEEEnISYEY REVERSE ASSY. 1
11 |KA005210030 IR EhEEE DRIVE SPROCKET 1
12 |KAD01650130 [EREnE T BRACKET ,REVERSE 1
13 |KA001650230 IR AR BRACKET ARM,REVERSE 1
14 [23808-BCA0-0010-0C By e SPACER, REVERSE 1
15  [90301-TCB0-0000-0C ARSI RE M6X 35 NUT, MUFFLER JOINT, M6X35 2
16  |GB5787-86 ANHIVEIERE MI0X 1. 25X 25 BOLT FLANGE M10><1.25><25 3
17  |GB5787-86 NATEEIERE M6 X 25 BOLT FLANGE M6X25 1
18  |GB6187-86 NFIEE ABUERE (M6) LOCK NUT FLANGE (M6) 1
19  |GB/T70-86 PI 7N FIRETMB X 35 BOLT, HEX IN 6
20 |GB6187-86 INFRVEE ABUEEE (M16 X 1. 5) LOCK NUT FLANGE (M16><1.5) 1
21 |GB5787-86 INHIVEIERE M10X 1. 25X 35 BOLT FLANGE M10><1.25>35 1
22 |GB5787-86 ANATEIRRE M8 X 40 BOLT FLANGE M8><40 1
23 |GB6187-86 NS B BUEEE (M10) LOCK NUT FLANGE (M10) 1
24 |6B6187-86 N ABUERE (M8) LOCK NUT FLANGE (M8) 1
25 KA202060100 TR s R AR GASKET,AIR FEED CONTROC VALVE 1
26 |KA202060000 UG s AIR FEED CONTROC VALVE 1
27  |KA202100000 TR R CONNECTION, EXHAUST 3
28 |KA202080000 CUOHRAE T VENTILATE CANNULATION I 1
29  |KA202070000 e e tat AIR FEED CONTROC VALVE 1
30 |KA202090000 CUERRED VENTILATE CANNULATION II 1
31 |GB5787-86 ANATEIER M6><16 BOLT FLANGE M6X16 2
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Ref. No Function Code Chinese Description Part Name eqd. No.
F-10
16
S 17 . e
1 5 6
o | |
3 N
13 11 ' r . 2(:2]
=16
QENTED 18
12 1 1 \ §
] \ FERS|
J¥5 | hhed AR LR Hoht
Ref. No [Function Code Chinese Description Part Name eqd. No.
1 KA105310000-2 il B 5B, FOUR-CALIPER BRAKE ASSY 1
2 KA105310100-2 BRI PUSH ROD, MASTER 1
3 KA003130000 LIESPEYT BRACKEY, FRONT FENDER 2
4 KA003140000 SRS REAR FENDER 2
5 KA00135001A (IR FRONT FENDER, L 1
6 KA00136001A [IESEEV SR FRONT FENDER, R 1
7 KA00137001A T Ja e S S REAR FENDER, L 1
8 KA00138001A A RS AR S A REAR FENDER, R 1
9 GB/T882-86 BRYAHN (iR 4Le2)6X30 PIN 6330 1
10  |GB/T91-86 FFOHS 1.6X16 PIN 1.6><16 1
11  |GB5787-86 NATEEIER M8><35 BOLT FLANGE M8><35 2
12 |GB5787-86 INFRTE LIRS M8><25 BOLT FLANGE M8><25 2
13 |GB/T93-87 g WASHER ,SPRTNG 28 2
14  |GB5787-86 AL EIER MB><96 BOLT FLANGE M8><96 1
15 |GB5787-86 ANATCEIERE MB><12 BOLT FLANGE M8><12 1
16  |GB5787-86 ANAZEIERE M6><12 BOLT FLANGE M6><12 12
17  |GB6187-86 AN ABUEEE (M6) LOCK NUT FLANGE (M6) 12
18  |GB5787-86 INALEIR R MB><16 BOLT FLANGE M8><16 2
19 |GB5787-86 INFRTEEIERE M6 X 35 BOLT FLANGE M6><35 2
20 [GB/T93-87 G WASHER ,SPRTNG 26 2
21 |GB6170-86 aviik bl NUTM6 2

XT150GK-6-F~ T Z= K fiE H %

(AEEECA 5 I Hp KA
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Ref. No Function Code Chinese Description Part Name eqd. No.
E-1
KU B/ 5 R
FAN COVER/SHROUD
T4 R YA g
Ref No Chinese Name Part Name Reqd No
1 WA Clamp, Breather Tube 1
2 P HI A e Cover Comp., Fan 1
3 TR Grommet, Shroud B 1
4 S R Duct, Carburetor Cooling 1
5 LA Shroud A 1
6 s A Seal, Shroud A 1
7 W EB Shroud Comp., B 1
8 o i 2 5 Clip, High Tension Cord 1
9 ¥ o5 B Seal, Shroud B 1
10 1 2E Crommet B, Side Panel 1
11 1775 A4 1 UET ST5% 16 Screw, Tapping 5x16 4
12 ANEEIER () M6x25 Bolt, Flange 6x25 3
13 AL Shroud Assy., A 1
14 B Shroud Assy., B 1
15 VR LA Cover Assy., Fan 1
E-2
Rk
CYLINDER HEAD
COVER
i PR YELAAFR i
Ref No Chinese Name Part Name Reqd No
1 WA Tube, Breather 1
2 VRRL kil Cover Comp., Cylinder Head 1
3 YUk 75 2 Gasket, Head Cover 1
4 EPEN) Clip, Tube(D8.5) 1
5 NFECEIIER () M6x25 Bolt, Flange 6x25 4
6 e () Clip B 12mm 1
7 E A Tube Assy., Breather 1
8 TR Plate, Head Cover 1
9 23k F SO ETST4%8 Screw, Tapping 4x8 3
10 U3k i U Rk Valve, Air Vent 1
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J7 et OCAAFR HELLIR e
Ref. No Function Code Chinese Description Part Name eqd. No.
11 AT Gasket Plate, Head Cover 1
E-3
PURL Sk
CYLINDER HEAD
Jihes AR B PR Hoh
Ref No Chinese Name Part Name Reqd No
1 VALK Head Comp., Cylinder 1
2 BERAE AT Pipe Assy. , In. 1
3 WATTFE Guide In., Valve 1
4 HASE Guide Ex., Valve 1
5 VABLLRER S Gasket, Cylinder Head 1
6 b i R Gasket, Carburetor Insulator 1
7 Rk Insulator, Carburetor 1
8 WA Pipe Comp., In. 1
9 WK Band, Insulator 1
10 #4 [E Smm Washer 8mm 4
11 O¥f27x2.0 0O-Ring 27x2.0 1
12 0O¥49x1.6 O-Ring 9x1.6 2
13 HAE XL IR FEMBx35 Bolt, 2 Stud 8x35 2
14 BT BRI MEx 74 Bolt, 2 Stud 6x74 2
15 INFIVE 2 B REME Nut, Flange 6mm 2
16 N A TR REMB Nut, Flange 8mm 4
17 SEATH10%16 Pin, Dowel 10x16 4
18 NAVEEHNIZR () M6x100 Bolt, Flange 6x100 2
19 KAEIE Plug, Spark 1
20 RS Rubber, Insulator 1
E-4
E |
CAMSHAFT/VALVE
ik SR YESLAATR i
Ref No Chinese Name Part Name Reqd No
1 ARMER] Seal, Valve Stem 2
2 ekl Camshaft Comp. 1
3 SR o7 AR 24 Plate Comp., Stopper 1
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J7 B OCAAFR HELLIR e
Ref. No Function Code Chinese Description Part Name eqd. No.

4 R Arm, Valve Rocker 2
5 HEAC TR Shaft Comp., In. Rocker Arm 1
6 HE R Shaft Comp., Ex. Rocker Arm 1
7 A Valve In. 1
8 HA Valve Ex. 1
9 U4 Spring, Valve Outer 2
10 TR Spring, Valve Inner 2
1 St Retainer, Valve Spring 2
12 AU Seat Valve Spring Outer 2
13 B3 Cotter, Valve 4
14 R Screw, Tappet Adjusting 2
15 IR A Nut, Tappet Adjusting 2
16 IR AT Rocker Arm Assy.,Valve 2
17 P Al ] A Holder, Camshaft 1
18 il ] s PR AL Holder Assy., Camshaft 1
E-5

%/ ik B
CAM CHAIN/TENSIONER

-

5 B FEL AR B
Ref No Chinese Name Part Name Reqd No
1 I I B 45941 Chain, Cam 1
2 gk BAT Tensioner, Cam Chain 1
3 A Lifter Assy., Tensioner 1
4 AR Gasket, Tensioner Lifter 1
5 AT Ig 2 Pivot, Cam Chain Tensioner 1
6 ST Guide Comp., Cam Chain 1
7 ANAPCENER (1Y) M6x22 Bolt, Flange 6x22 2
8 ORISR AIBETME%6 Screw, Pan 6x6 1
9 03¥£15.2x1.5 0O-Ring 15.2x1.5 1
10 O 9.5x1.5 O-Ring 9.5x1.5 1

E-6
YRUL
CYLINDER COMP
ik SR YESLAATR i
Ref No Chinese Name Part Name Reqd No
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Ref. No Function Code Chinese Description Part Name eqd. No.
1 VR Cylinder Comp. 1
2 VG Gasket, Cylinder 1
3 HJE6. 5Smm Washer, Sealing 6.5mm 1
4 SE NI 51016 Pin, Dowel 10x16 2
5 ANAECAIIER (YD M6x12 Bolt, Flange 6x12 1

E-7
A AR N
RIGHT CRANKCASE COVER " & §
7
|5~a/1‘:%}
12 4
" ¥
e A
/ ¢
¢
5 AL B S AR B
Ref No Chinese Name Part Name Reqd No
1 A Cover, R. Crankcase 1
2 A H i T Gasket, R. Crankcase Cover 1
3 I M i Cap, Tappet Adjusting Hole 1
4 M Screen, Oil Filter 1
5 P ) B Spring, Oil Filter Screen 1
6 DRI Gauge, Oil Level 1
7 ACGHL Clamp, A.C.Generator Cord 1
8 i19.8x30%5 Oil Seal 19.8x30x5 1
9 0¥£30.8x3.2 0O-Ring 30.8x3.2 1
10 0F£18x3 O-Ring 18x3 1
11 SE (A 8x14 Pin, Dowel 8x14 2
12 ANFEIIRRE (1Y) M6x32 Bolt, Flange 6x32 1
13 ANAEINIERE (1Y) M6x95 Bolt, Flange 6x95 4
14 ANAEIIER (YD) M6x100 Bolt, Flange 6x100 1
15 INFIVEEHNIER () M6x110 Bolt, Flange 6x110 2
16 INFIVRETHNIERE () M6x40 Bolt, Flange 6x40 1
17 Bl A Gauge Assy., Oil Level 1
E-8
fik H AL
GENERATOR
(23 NEeA FCE R B
Ref No Chinese Name Part Name Reqd No
1 TR Fan Comp., Cooling 1
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Ref. No Function Code Chinese Description Part Name eqd. No.
2 T FLHL Generator Assy., Flywheel Type.A.C 1
3 Kiedls Flywheel Comp. 1
4 EFHE Stator Comp. 1
5 5 12x25%2 Washer, Plain 12x25x2 1
6 N AR FEMEX12 Bolt, Hex 5x12 2
7 N AL B REML2 Nut, Flange 12mm 1
8 SNAEEIER (1Y) M6x18 Bolt, Flange 6x18 4
9 NAEAIIERE () M6x20 Bolt, Flange 6x20 2
E-9
Bl e
OIL PUMP
i3 AL B YL R B
Ref No Chinese Name Part Name Reqd No
1 Bl Pump Assy., Oil 1
2 AL Body, Oil Pump 1
3 THZE i AR Plate, Oil Pump 1
4 bUIE%l Shaft, Oil Pump 1
5 DIRLERS Sprocket, Oil Pump Driven 1
6 BB TS Chain, Oil Pump 1
7 MR AT Rotor, Oil Pump Inner 1
8 eI Rotor, Oil Pump Outer 1
9 DIRLIET A G Separator, Oil Pump 1
10 A K B4TM3X 10 Screw, Oval 3x10 1
11 INAITE L B REME Nut, Flange 6mm 4
12 SEATAI4%6.5 Pin, Dowel 4x6.5 1
13 NFIVEEINIERE () M6x12 Bolt, Flange 6x12 2
14 FFUUEKIEETM6x30 Bolt, Flange 6x30 2
E-10
EFHAL
STARTING MOTOR
23 AT FC TR B
Ref No Chinese Name Part Name Reqd No
1 HLE ) ek vhi Gear, Starter Reduction 1
2 FR B 0 0 A S il Shaft, Starter Reduction Gear 1
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F-01

P 5 fefs AR PR Hoht
Ref. No Function Code Chinese Description Part Name eqd. No.
3 HL ) ik Motor Assy., Starter 1
4 AN 5 Bk Clutch Assy., Starter 1
5 ) B R R REM22 Nut, Lock 22mm 1
6 22X 31 X2 Washer, Thrust 22x31x2 1
7 FNAVEZINIER () M6x16 Bolt, Flange 6x16 2
E-11
Ao A 75
LEFT CRANKCASE COVER
5 AL BR ES & B
Ref No Chinese Name Part Name Reqd No
1 Jeka CIEERO Cover, L. 1
2 WA Plate, L. Cover 1
3 Sk H BURET ST4x8 Screw, Tapping 4x8 4
4 SE (LA 8x14 Pin, Dowel 8x14 2
5 ANACANER () M6x12 Bolt, Flange 6x12 1
6 JER TR Gasket, L. Cover 1
7 NAEITIRRE () M6x40 Bolt, Flange 6x40 6
8 NEINRRE () M6x65 Bolt, Flange 6x65 2
E-12
IR Kt e
DRIVE PULLEY
5z A& AL JESLAATR How A
Ref No Chinese Name Part Name Reqd No
1 IR Bk Drive Sprocket Assy. 1
2 NIt i Gear, Kick Driven(20T) 1
3 JEE Bl (K 146mm) Spindle Comp., Kick Starter 1
4 1 4512x16x12 Bush 12x16x12 1
5 1 414x18x16 Bush 14x18x16 1
6 Bl ] o7 i Spring, Kick Starter 1
7 R4 4.5mm Pin, Special 4.5mm 1
8 5 12x25%2 Washer, Plain 12x25x2 1
9 A8 14mm Washer 14mm 1
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Ref. No Function Code Chinese Description Part Name eqd. No.
10 N L TR REM12 Nut, Flange 12mm 1
11 NFIVEE IR (1Y) M6x14 Bolt, Flange 6x14 1
12 RN A ) 1B Plate, Kick Return Stopper 1
13 A EhihH Spindle Assy., Kick Starter 1

E-13
A& et
DRIVEN PULLEY
-

) T CH TR IS eaAn B
Ref No Chinese Name Part Name Reqd No
1 A5 Yy Belt, Drive 1
2 NN Rz A Plate Sub Assy.,Driven 1
3 HE A AR M2 Nut, Hex 12mm 1
4 5 12x25%2 Washer, Plain 12x25x2 1

E-14 —12
feah R Y o
TRANSMISSION K%L 1 s ()

5 AL BR P AR B
Ref No Chinese Name Part Name Reqd No
1 Vife A i Transmission Case Body 1
2 DA o T Gasket, Transmission Case Cover 1
3 i Shaft, Drive 1
4 Bl Shaft Comp., Counter 1
5 dp 4l (K215, 5mm) Shaft, Final 1
6 i Gear, Final 1
7 ANACEITNERE (1Y) M6x28 Bolt, Flange 6x28 3
8 NAVEEHIER () M6x35 Bolt, Flange 6x35 3
9 ANACEINER (1) M8x12 Bolt, Flange 8x12 2
10 A H B 8mm Washer, Drain Plug 8mm 2
11 Mid20x32x6 Oil Seal 20x32x6 1
12 e A8x14 Pin, Dowel 8x14 2
13 £20mm Circlip, Ex. 20mm 1
14 176202 Bearing, Ball Radial 6202 1
15 47K6203 Bearing, Ball Radial 6203 1
16 46204 Bearing, Ball Radial 6204 1
17 I B2 A Shaft Assy., Final 1
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Ref. No Function Code Chinese Description Part Name eqd. No.
E-15
ity
CRANKCASE
&
1
] . t
/ 10
aﬂﬁﬂfﬁféﬂﬁﬂ
""' /

T4 AR YA g
Ref No Chinese Name Part Name Reqd No
1 ik Crankcase Assy., R. 1
2 ARAZ£10. 2X 28 X 22 Bush, Engine Hanger Rubber 2
3 JEATREAR R Y Gasket, Crankcase 1
4 Pasti R Crankcase Assy., L. 1
5 B BE 1 2mm Washer, Drain Plug 12mm 1
6 JEIREAS. 2X 20X 19 Bush, Rr Cushion Under Rubber 1
7 N ER AR I Tube, Breather 1
8 Ak AZHEMBx198 Bolt, 2 Stud 8x198 2
9 Rk I FEMBX208 Bolt, 2 Stud 8x208 2
10 746301 Bearing, Ball Radial 6301 1
11 1 7&6004LLU Bearing, Ball Radial 6004LLU 1
12 1l13419.8x30x5 Oil Seal 19.8x30x5 1
13 it 27x42x7 Oil Seal 27x42x7 1
14 SEATATI8x14 Pin, Dowel 8x14 2
15 INFIVEZTHIER () M6X50 Bolt, Flange 6x50 2
16 h7%6002 Bearing, Ball Radial 6002 1
17 2 s Y Pin, Brake Shoe Anchor 1
18 O¥f7.5x1.5 O-Ring 7.5x1.5 1
19 N F 2 T R BEMB Nut, Flange 8mm 1
20 FERTBOM IS 22 M12x12 Bolt, Drain Plug 12x12 1

J _we
E-16 b/ s ZE
Crankshaft/Piston
75 AR YRR K
Ref No Chinese Name Part Name Reqd No
1 iE] Crankshaft Comp. 1
2 WEIEIR Ring Set, Piston 1
3 WO Piston 1
4 ViE JEA Pin, Piston 1
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Ref. No Function Code Chinese Description Part Name eqd. No.
5 e [ Key, Woodruff 25x14x4 2
6 TEIERH R IR Clip, Piston Pin 15mm 2
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